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Sample Name: Lithium Battery Module

FEmAS.

Sample Model: SWR?2.56-H1
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Applicant: Jiangsu Skyworth New Energy Technology Co.,Ltd

[ibeTEE TLIROI4EHT RE VR R A FR 2 7]

Manufacture: Jiangsu Skyworth New Energy Technology Co.,Ltd

Yo TL75 BIAERT REVE AR AT PR A 7]

Factory: Jiangsu Skyworth New Energy Technology Co.,Ltd
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¥t 5 4475/ Sample Name.

PR EAEEL Lithium Battery Module

712/ Model SWR2.56-H1 fAikr/Trademark /
#i5E 2%/ Ratings 51.2V, 50Ah, 2.56kWh
F¥¢ H #i/Sample Arrival Date |2024.08.30

i H BA/Date of Test

2024.09.02-2024.09.25

FA U AL TL75 BU4E BT BE IR IR A

Applicant Jiangsu Skyworth New Energy Technology Co.,Ltd

F U B i TR X AR L 599 5 4 5 J 3 HE

Applicant Address 3F South, Plant 4, No.599 Taishan Road, High-tech Zone, Suzhou City
i3 VL5 BU4E B R RH A PRA =

Manufacture Jiangsu Skyworth New Energy Technology Co.,Ltd

1|38 P b TN X AR i 599 5 4 5 b5 3 M

Manufacture Address 3F South, Plant 4, No.599 Taishan Road, High-tech Zone, Suzhou City
G VL5 BU4E B R RH A PRA 7

Factory Jiangsu Skyworth New Energy Technology Co.,Ltd

Az Huhk TN X AR i 599 5 4 5 5 3 M

Factory Address 3F South, Plant 4, No.599 Taishan Road, High-tech Zone, Suzhou City
TS5 = I AR BRI 45 AR A PR 2 ]

Testing Laboratory Guangdong WEINENG Testing Technology Co., Ltd

DAHE £ AR AR SE T RA L b DB 9 5 6 #R it 101 =

Testing Location

Room Minus 101, Building 6, No.9 Xincheng Road, Songshan Lake Park,
Dongguan, Guangdong, China

LW, PR EEEE COSTER B is i g i1 sy AbRHE )
ST/SG/AC.10/11/Rev.7/Amend.1 Section 38.3 HriEE K,
The sample has passed the test items of UNITED NA
“‘Recommendations of the TRANSPORT OF DANGERGL

it Manual of Tests and Criteria ST/SG/AC.10/11/Rev. /ﬁ%nd ectionﬁi
Conclusion ] 1\ =
&/}
ol
ﬁw{iﬂ %H% b
fit#E Approved by: K1k _2 2 /VX’ It
25k H I 09 A 26 H

#£ERemark /

ks Tested by: (=3 [z 599 4kl Compila by: T \r[ /A 85 % 4% Checked by: %t @@M]
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/i ¥ /Battery specification

IR BT L ZH B 5 5 (kg) 28.5
Battery type Lithium ion battery |Mass

FEm AP SREENESIRLN B ]S (mm

Appearance White/Cuboid Dimensio(n ) 500380 x 142
WUE B 50 B PR L 512
Rated Capacity (Ah) Nominal Voltage (V)

PR 7E B LU T THE T8 P FELAL

Standard Charge Current 25 Standard Discharge Current 25
(A) (A)

HROK 78 L LA R RTBUH B

Maximum Charge Current 50 Maximum Discharge Current 50
(A) (A)

78 H PR P 576 A GER S AIEENES 44.8
Limited Charge Voltage (V) Discharge Cut-off Voltage (V)

7o HLAL LB A o :

Chafj?ng Cut-off Current (A) 5 £ H-BX Series-parallel 16S1P
H:Z2%/Cell specification

¥ A5 Sample Model CB3914895EA-50Ah

WUE 5 50 PRPRHLE 39
Rated Capacity (Ah) Nominal Voltage (V)

PRAE7E BRI T T T8 P FELAL

Standard Charge Current 25 Standard Discharge Current 25
(A) (A)

e KT8 HL LR =N ERERT

Maximum Charge Current 100 Maximum Discharge Current 150
(A) (A)

76 FEL PR 1) F 3.65 JECHL AR L FR T 95

Limited Charge Voltage (V)

Discharge Cut-off Voltage (V)

78 HLAER L FLR
Charging Cut-off Current (A)

10
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\Y

R AL /Sample Pretreatment

FE i 4% 5 /Sample No.

TiiAb 275 ./ Preprocessing Method

WN240769091001-1-B0O1

WN240769091001-1-B02

— AT RR A s
at first cycle, in fully charged state

WN240769091001-1-B03

~

WN240769091001-1-B04

T HRAEI G T AT RRAS
after twenty five cycles ending in fully charged state

WN240769091001-1-C01

WN240769091001-1-C05

— UAEFR 50%:i HUIR A 5
at first cycle at 50% of the design rated capacity

WN240769091001-1-C06

WN240769091001-1-C10

IR 50% i HUIRAS 5
after twenty five cycles ending at 50% of the design rated capacity

/

— IRAEH G RS

at first cycle, in fully charged state

/

A LA 5 e AT RS

after twenty five cycles ending in fully charged state

WN240769091001-1-C11

WN240769091001-1-C20

—IRAEI A 58 ARG

at first cycle, in fully discharged state

WN240769091001-1-C21

~

WN240769091001-1-C30

AR R AU

after twenty five cycles ending in fully discharged state
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WX T H %12/ Test List

k!

Wi/ Test description
Clause

FEd S/
Sample No.

=il
Verdict

38.3.4.1 T4 =R/ T.1 Altitude simulation

38.3.4.2 T.2 EEERE/ T.2 Thermal test

P

WN240769091001-1-BO1

38.3.4.3 T.3 #&3)/ T.3 Vibration

~

38.34.4 T.4 Hlbksidi/ T.4 Shock

WN240769091001-1-B04

38.3.4.5 T.5 4MEp%E i/ T.5 External short circuit

T| 0| T | O

38.3.4.6 T.6 f#di/H5%/ T.6 Impact/ Crush

WN240769091001-1-C01

~

WN240769091001-1-C10

38.3.4.7 T.7 L7 H#/ T.7 Overcharge

N/A

38.3.4.8 T.8 5mifil i/ T.8 Forced discharge

WN240769091001-1-C11

~

WN240769091001-1-C30

MR/ Test order:
B T1-T.2-T.3-T4-T.5-44%/End
B T.6-45/End
B T.7-%%/End
m  T.8-45/End

] RE AR B 1 L) 5 -

Possible test case verdicts:

SR A STl RS 3 O ;
- Test case does not apply to the test object............. :

N/A

FRIRAFIEAMHTE oo :

- Test condition does not make a judgment............:

TRIEFE ST R ZE R e :

- Test object does meet the requirement................... :

P (Pass)

TRIGAE S AT R ZR e :

- Test object does not meet the requirement.............:

F (Fail)

i 1% Tel: 0769-26266126 HiE# E-mail: admin@weinengtesting.com.cn
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ST/SG/AC.10/11/Rev.7/Amend.1 Section 38.3

=z )
Ci:lie MR B | Procedure Vfgdiict
/NI EE PR 2 S A AT AR IR T A B T.5. IS T.6 A1 T.8 A FH A 3 At B act (1) Fi b i i
Ho WRIT. 70 AT SIS T. A B T.59 8 i B ARSAIA b AT, DUE A2 i 7 i L i)
38.34 it
Tests T.1 to T.5 shall be conducted in sequence on the same cell or battery. Tests T.6 and T.8 shall
be conducted using not otherwise tested cells or batteries. Test T.7 may be conducted using
undamaged batteries previously used in Tests T.1 to T.5 for purposes of testing on cycled batteries.
T.1: BE#EA / Altitude simulation P
ML | Test procedure:
TS FELV AN L 2E AR TR ST BUIR T 1.6 T AEABRIR 2 (20 £ 5) °C R AEINZ 6/ o
Test cells and batteries shall be stored at a pressure of 11.6 kPa or less for at least six hours at
ambient temperature (20 £ 5) °C.
FRUEZE SR / Requirement
WRTGER. LHR. offid. TR ATGR K, IF BN
38.3.4.1 | Huji R HR I AL E IR IG5 T B FR R AS /N T AR BEAT IX — R B AT
JE190%, HL it R FLIB A B R AixX — 2K . A OC HL R ) R AN IE H
T 58 A ORIRAS ) e A AT A MR AR, W,
Cells and batteries meet this requirement if there is no The test results meet the
leakage, no venting, no disassembly, no rupture and no fire and | requirements. See table 1.
if the open circuit voltage of each test cell or battery after testing
is not less than 90% of its voltage immediately prior to this
procedure. The requirement relating to voltage is not applicable
to test cells and batteries at fully discharged states.
i 1% Tel: 0769-26266126 4 E-mail: admin@weinengtesting.com.cn 4k Web: www.weinengtesting.com.cn
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38.3.4.2

T.2: BFERE / Thermal test P

M5 1% | Test procedure:

TG HE AT H b 2H B S PR R IR 55 (72 £ 2) °CHIZRA F A E D6/, Fes BRI iR
5T (-40 £ 2) “CI A NAEIBCED6/NNE o PN IR i 1205 i P55 2 T) 114 fj R I ] 6] B 9 3043 o B
JPEE AT, TERRA0IK, HE B AT A RS FE A FE I 2 7R PR EE IR (20 £ 5) °C R A7T824 /N o %
TRV AN 2, B R T A e iR R A I ) 22 2D B g 1278

Test cells and batteries are to be stored for at least six hours at a test temperature equal to (72
+ 2) °C, followed by storage for at least six hours at a test temperature equal to (- 40 + 2) °C. The
maximum time interval between test temperature extremes is 30 minutes. This procedure is to be
repeated 10 times, after which all test cells and batteries are to be stored for 24 hours at ambient
temperature (20 £ 5) °C. For large cells and batteries the duration of exposure to the test
temperature extremes should be at least 12 hours.

FrUEZE SR / Requirement:

RS B AR, AR, HH
AR5 L L7 SR 1T B PR A T 3
AT IX — 50 7 FL 1190 % , FLB A F s 28 R AF i —
3K oA 5% R I R B RANTE T 58 A T8 FEUIR 28 B a6 FL i A
AL, MR RAFE TR, WKL,

Cells and batteries meet this requirement if there is The test results meet the requirements.
no leakage, no venting, no disassembly, no rupture and See table 1.
no fire and if the open circuit voltage of each test cell or
battery after testing is not less than 90% of its voltage
immediately prior to this procedure. The requirement
relating to voltage is not applicable to test cells and
batteries at fully discharged states.

i 1% Tel: 0769-26266126 4 E-mail: admin@weinengtesting.com.cn 4k Web: www.weinengtesting.com.cn
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T.3: #g3h / Vibration P

M5 1% | Test procedure:

R AT FEL T K [ T IR BT 6 5 (H B TR P AN BERE A It 38 T LA BEHER AR 3 IR 3« 4RSI
FEIETZPIE, FBOIRARM 7 #2532 200 FF2k, FHEIE]T7 Bk, F5EEOY 16 bl X —IRshid e
0 = A~ A 3 B F it 2 R B — D T R BEAT 12 0k, BHONIS 3 /b . Herp—ANRB0 T
el A4 2505 i T 3 Lo

VEXTHIRAR A4, b i A 212 T 5 R B AT et A (R i AN R i AL ), A 12T 5 S
KA L 2H (R 2 R b 4 ) A i A T

xRN AL NTHRRZETT4n, DRFFIgNIBCRINE L, ERIPRIERM8H L. IRk
R ORFFAE0.8 K (S WAL 1.622°K),  JFHE i B 3 e K I I8 21 8gn (MR L1 950/ 2%). 5
ORI JEE AR 435 7 8gn BL B 474 19 Jin 211200424

XPRBUIAE : AN 7 WR2ZTTaG, PRER 1gn BRI, ERISURIEE] 18 #i2%. e R IRIETR
FRPE 0.8 K (MW 1.6 22K), JEHE s B 2 i KN ik 2] 2gn (B L0 25 #2%). KK
Iiig B ORFRAE 2gn ELRISAR A N 2] 200 #1722

Cells and batteries are firmly secured to the platform of the vibration machine without distorting
the cells in such a manner as to faithfully transmit the vibration. The vibration shall be a
sinusoidal waveform with a logarithmic sweep between 7 Hz and 200 Hz and back to 7 Hz
traversed in 15 minutes. This cycle shall be repeated 12 times for a total of 3 hours for each of
three mutually perpendicular mounting positions of the cell. One of the directions of vibration
must be perpendicular to the terminal face.

The logarithmic frequency sweep shall differ for cells and batteries with a gross mass of not

38.3.4.3 more than 12 kg (cells and small batteries), and for batteries with a gross mass of more than 12
kg (large batteries).

For cells and small batteries: from 7 Hz a peak acceleration of 1 gn is maintained until 18 Hz is
reached. The amplitude is then maintained at 0.8 mm (1.6 mm total excursion) and the frequency
increased until a peak acceleration of 8 gn occurs (approximately 50 Hz). A peak acceleration of
8 gn is then maintained until the frequency is increased to 200 Hz.

For large batteries: from 7 Hz to a peak acceleration of 1gn is maintained unti18 Hz is reached.
The amplitude is then maintained at 0.8 mm (1.6 mm total excursion) and the frequency
increased until a peak acceleration of 2g, occurs (approximately 25 Hz). A peak acceleration of
2gn is then maintained until the frequency is increased to 200 Hz.

FrUEZE SR / Requirement:

R AR 5 TCIB N . R AR TR
TR K, B AR 150 F i Bl H v 2H 7 2 = A2 223
T3 b RIS 5 ST BN AS ) T R AN AN TAEBEAT X —

TRIE HT FL R 1990% , FEL R FEZH RIFF A AR TSR o A5 %
R PR SRAN I FH T 58 4 TBCFEUIR A 1) e F b M F e 2 MRAR TR, WAk,

Cells and batteries meet this requirement if there is | The test results meet the requirements.
no leakage, no venting, no disassembly, no rupture and See table 1.
no fire during the test and after the test and if the open
circuit voltage of each test cell or battery directly after
testing in its third perpendicular mounting position is not
less than 90% of its voltage immediately prior to this
procedure. The requirement relating to voltage is not

i 1% Tel: 0769-26266126 4 E-mail: admin@weinengtesting.com.cn 4k Web: www.weinengtesting.com.cn
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applicable to test cells and batteries at fully discharged
states.
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T.4: ## / Shock P

M5 1% | Test procedure:

T F R i 2E P R ] S A K ARG b, SRS P RN F Y A ) T T

BN BB AN 5% e K0 S 150gn Al b7 205 1] 6 =2 F0 )2 Eak e v . ANk, KA LB A
2852 F ORI E 50gn K PRFEE IS (8] 11 AP I IR 52t

RN HL 2028 52 1) 1E 5Z 38 1o P B R 3ol B e T RV 2L () S 1o /IR et 2B ) Pk 4R 82 ) (1] 6
=50, KA R B Bk PR SRR (8] 11 =280

A L B F U ZH 20 FE — A TERH A () Rt B R 20 22 B 0 6 I IE AR O R 8 5 = kb, BRETE
TR TT M52 =y, SILRE 2 18 .

Battery Minimurm peak acceleration Pulse duration

150 guor result of forrmula

I 100850
Acceleration(g,) =, I[—]

Srmall batteries \\ mass* 61ms
whichever 15 smaller
50 geor result of formula
j
; Accaleration(g,) = I'(BOOOOJ
Large batteries |\ maass™ 11 ms

whichever is smaller

* Mass is expressed in kilograms.

38.3.4.4 Test cells and batteries shall be secured to the testing machine by means of a rigid mount
which will support all mounting surfaces of each test battery.

Each cell shall be subjected to a half-sine shock of peak acceleration of 150 gn and pulse
duration of 6 milliseconds. Alternatively, large cells may be subjected to a half-sine shock of peak
acceleration of 50 gn and pulse duration of 11 milliseconds.

Each battery shall be subjected to a half-sine shock of peak acceleration depending on the
mass of the battery. The pulse duration shall be 6 milliseconds for small batteries and 11
milliseconds for large batteries. The formulas below are provided to calculate the appropriate
minimum peak accelerations.

Each cell or battery shall be subjected to three shocks in the positive direction and to three
shocks in the negative direction in each of three mutually perpendicular mounting positions of the
cell or battery for a total of 18 shocks.

FrUEZESR / Requirement:

MRLER THA . oA TR TR K, I H
A TG0 F v A T 2E ARG JS ) T F AN /N T LA
HEATIX — 58 A FEL R (190 % , FEb R FRL il 2H B 75 A iX — 22
3R o A7 5% FL S AR SR AN IE F T 58 4 T8 FEUIR 2 fA) a6 FL Tl A MRS RFTEER, WFRA.
FEMBZH . The test results meet the requirements.

Cells and batteries meet this requirement if there is See table 1.
no leakage, no venting, no disassembly, no rupture and
no fire and if the open circuit voltage of each test cell or
battery after testing is not less than 90% of its voltage
immediately prior to this procedure. The requirement

i 1% Tel: 0769-26266126 4 E-mail: admin@weinengtesting.com.cn 4k Web: www.weinengtesting.com.cn
Hdik: AR R SENTAA L OB 9 5 6 M 101 & W i% Page No. 10/23
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relating to voltage is not applicable to test cells and
batteries at fully discharged states.
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T.5: #&345 %% | External short circuit: P

M5 1% | Test procedure:

XF AR A b B R 2, SR — B BRI [R], S A AR 5 0 B 10 iR FEE 5 338 & I A TR
(57 £4)°C. IX B a] A0 B T syt Bl iyt 28 R O /NFI e T, X T3 AN RS 8] R BA DA A
WK WITEIEHATIZ A PEAL, TN e s R /DN 2R et 20 1) 5% B N [R) 82 2220 @ /e, DR Y b AT /N Y
H T 2 ) 2 I TR S 22/ 12 /N o SRS, FIVBERHLIZE N AE (57 + 4) °C 2K N &2 S AL T
0.1 WRUB ) L% 2% Ao

X — R S5 A R AE FE I B FE 2 AP SR B[R 2 (57 £ 4) °C e gk a2 /b 1 /i, BRAE K B it 4 1)
TG T A0 5 i B i 18 306 rh BT 62 FR) PR e v T I 1) — 23 22— FF ORFFIR T % 3UE .

JREL B P e o B PR L B I 28 /DA 2 T A TR

The cell or battery to be tested shall be shall be heated for a period of time necessary to reach
a homogeneous stabilized temperature of (57 + 4) °C , measured on the external case. This
period of time depends on the size and design of the cell or battery and should be assessed and
documented. If this assessment is not feasible, the exposure time shall be at least 6 hours for
small cells and small batteries, and 12 hours for large cells and large batteries. Then the cell or

38.3.4.5 battery at (57 £ 4) °C shall be subjected to one short circuit condition with a total external
resistance of less than 0.1 ohm.

This short circuit condition is continued for at least one hour after the cell or battery external
case temperature has returned to (57 £ 4) °C, or in the case of the large batteries, has decreased
by half of the maximum temperature increase observed during the test and remains below that
value.

The short circuit and cooling down phases shall be conducted at least at ambient temperature.
FrUEZE SR / Requirement:

WIER AP TR AL 170 °C, FF H AR50 I A2 A A5
EZJI\HEWQ?T:M%\ Tot L, Joieok,  FHORT R 2H RO AT R G ATk, T
(= )\g*o .

, , , , , The test results meet the requirements.

Cells and batteries meet this requirement if their See table 1.
external temperature does not exceed 170°C and there
is no disassembly, no rupture and no fire within six
hours after this test.

i 1% Tel: 0769-26266126 4 E-mail: admin@weinengtesting.com.cn 4k Web: www.weinengtesting.com.cn
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38.3.4.6

T.6: #dy /| & / Impact/ Crush P

M5 1% | Test procedure:

BHOEH T EAEADNT 18.0 Z KA B F:TE Hith)

i XEMERERRRITSE (W 18650 HILIE A2 18.0mm) .

PR It BT F I e PR IR T F . — R 316 ZURSBANEE R E A O, N E R
(15.8 £ 0.1)=2K, KEZE/A 6 HEK, sifEibi Kt~ MoF e KH. B—H9.1201)Fx
(R E (61 £ 2.5) B K Ak Bk V& BAN AR AREAE AL, 8 FH — AN L P30 BEHE IR 0 7 4 22 B
735/ () L TE BCETE 0 AR o S B POE B TE TR YRR 5K SR IR 90 R T .

P2 f 7 I RE , Uh S P 3H SR TP AT T S5 R R O I ELAR(15.8 + 0.1) = K i R I 1)
PrTEE . Bl RE2—kgdt.

Impact (applicable to cylindrical cells not less than 18.0 mm in diameter)

NOTE: Diameter here refers to the design parameter (for example the diameter of 18650 cells
is 18.0 mm).

The sample cell or component cell is to be placed on a flat smooth surface. A (15.8 £ 0.1) mm
diameter, at least 6 cm long, or the longest dimension of the cell, whichever is greater, Type 316
stainless steel bar is to be placed across the centre of the sample. A (9.1 £ 0.1) kg mass is to be
dropped from a height of (61 £ 2.5) cm at the intersection of the bar and sample in a controlled
manner using a near frictionless, vertical sliding track or channel with minimal drag on the falling
mass. The vertical track or channel used to guide the falling mass shall be oriented 90 degrees
from the horizontal supporting surface.

The test sample is to be impacted with its longitudinal axis parallel to the flat surface and
perpendicular to the longitudinal axis of the (15.8 + 0.1) mm diameter curved surface lying across
the center of the test sample. Each sample is to be subjected to only a single impact.

M5 1% | Test procedure:

BE GaH TR, 825, /A A ER/NT 18.0 Z KB R ¥ fith)

FE: XERPEARMER IS (W 18650 HSGHIEAE 18.0mm) .

W FL b BT A P TS P A T ()5 e, 5 0 BESB M IN R, AR 58 — AN n B s R Z)
1.5 HOK/D . BYEFFE#AT, BERHIMLL N =g —:

(a) HmE|EE R /1A E] (13 £0.78) kN;
(b) HLEHE FEE100mV; 5
(c) HUETEAR 5 5 B AH EL AR L 50% 8 DA .

—HEF KK BE TR 100 ZARBEL, s 20k FFEER 50%, BIA#R
7o
WA T B 28 Hh RS B M e 8 1) — TR e e, 0/ 113 T2 Rt R G ST JE SR T ot e, (20 A itk 2
N5 NIt 2 () T 1) i

AP REZ —XFE .« IS5 R RIS 6 /NN, 350 A H 2 A RO A 158 1)
R BT L T AT

Crush (applicable to prismatic, pouch, coin/button cells and cylindrical cells less than 18.0 mm
in diameter)

NOTE: Diameter here refers to the design parameter (for example the diameter of 18650 cells
is 18.0 mm).
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A cell or component cell is to be crushed between two flat surfaces. The crushing is to be
gradual with a speed of approximately 1.5 cm/s at the first point of contact. The crushing is to be
continued until the first of the three options below is reached.

(a) The applied force reaches (13 + 0.78) kN;
Example: The force shall be applied by a hydraulic ram with a 32 mm diameter piston
until a pressure of 17 MPa is reached on the hydraulic ram.

(b) The voltage of the cell drops by at least 100 mV; or

(c) The cell is deformed by 50% or more of its original thickness.

Once the maximum pressure has been obtained, the voltage drops by 100 mV or more, or the
cell is deformed by at least 50% of its original thickness, the pressure shall be released.

A prismatic or pouch cell shall be crushed by applying the force to the widest side. A
button/coin cell shall be crushed by applying the force on its flat surfaces. For cylindrical cells, the
crush force shall be applied perpendicular to the longitudinal axis.

Each test cell or component cell is to be subjected to one crush only. The test sample shall be
observed for a further 6 h. The test shall be conducted using test cells or component cells that
have not previously been subjected to other tests.

FrUEZE SR / Requirement:

SR AN IR AN I 170 °C, IF HLAE B iR o it | RS RIS 2R, IAR2.

IS5 6 /NN Ak . TEREZ, ok, =1 E 4 | The test results meet the requirements.
RIFF & AT K See table 2.

Cells and component cells meet this requirement if
their external temperature does not exceed 170°C and| ™#$E Crush
there is no disassembly and no fire during the test and| O Impact
within six hours after this test.
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38.3.4.7

T.7: X7 H / Overcharge: N/A

M5 1% | Test procedure:

78 P P N A 132 R A A ) A R 8 7 R IR A T o /)N K06 R T G A2 4 T T«

(a) il e A W 78 R RS AN R T 18 VIR, /Ny Fi I 2 2 Rt 5 K 7 R R T ) 2485 B 22V i 3 1
A ME

(b) il 3 P A B 7 R R R T 18 ARAE IS, e /N6 v B B K 7 F R 1 1. 24

IS BNAE IR B N HEAT . BEAT IR N [R] Ry 24 /N
The charge current shall be twice the manufacturer's recommended maximum continuous
charge current. The minimum voltage of the test shall be as follows:

(a) When the manufacturer's recommended charge voltage is not more than 18V, the minimum
voltage of the test shall be the lesser of two times the maximum charge voltage of the battery
or 22V.

(b) When the manufacturer's recommended charge voltage is more than 18V, the minimum
voltage of the test shall be 1.2 times the maximum charge voltage.

Tests are to be conducted at ambient temperature. The duration of the test shall be 24 hours.

FrUEZE SR / Requirement:

78 R R A e e 1 AR Tp ARG JS 7 R TC AR A
Tk, BIFFEARTE K

Rechargeable batteries meet this requirement if there
is no disassembly and no fire during the test and within
seven days after the test.

P B SR A IS RO R, A%
FAEH

The samples are not subject to the
requirements for the absence of
overcharge protection.

i 1% Tel: 0769-26266126 4 E-mail: admin@weinengtesting.com.cn 4k Web: www.weinengtesting.com.cn
Hdik: AR R SENTAA L OB 9 5 6 M 101 & W% Page No. 15/23
Add: Room Minus 101, Building 6, No.9 Xincheng Road, Songshan Lake Park, Dongguan, Guangdong, China




W95 | Report No.:WN240769091001-101 \A =

T.8: IB#IIH / Forced discharge: P

M5 1% | Test procedure:

BEAS IR S AE PRSI T 5 12 AR B UL LU R SR RS 00 R VA A5 T 3 7R 4 5 ) i KT LU ) o
PR S TR

W 24 R /N MBI A R BEL B 5 e FE T BB TG, TSRS 25 08 OB IR o RS FRL TR AT 0
A TBCR TR P ] (/NP ) 55 - L 2 B AT 4 s R UL (22 5% ) o

Each cell shall be forced discharged at ambient temperature by connecting it in series with a
12 V D.C. power supply at an initial current equal to the maximum discharge current specified by
the manufacturer.

38.3.4.8 The specified discharge current is to be obtained by connecting a resistive load of the
appropriate size and rating in series with the test cell. Each cell shall be forced discharged for a
time interval (in hours) equal to its rated capacity divided by the initial test current (in Ampere).
FrUEZE SR / Requirement:
iR F s 7 L A R R i A AR JE 7 - . .
) AR RRMEGI R WSE T RRE \ypemramn, naa.
fieth, ToAEk, BIFFEARTNER . .
) , , The test results meet the requirements.
Primary or rechargeable cells meet this requirement See table 4
if there is no disassembly and no fire within seven days '
of the test.
i 1% Tel: 0769-26266126 4 E-mail: admin@weinengtesting.com.cn 4k Web: www.weinengtesting.com.cn
Hdik: AR R SENTAA L OB 9 5 6 M 101 & W% Page No. 16/23

Add: Room Minus 101, Building 6, No.9 Xincheng Road, Songshan Lake Park, Dongguan, Guangdong, China




%5 | Report No.:WN240769091001-101

K25 5/ Testing Results

£ 1: % 1-A% 5/ Table1: T.1-T.5 P
SR 1 - AR 5:
Ml | w2 S B
e | b | Tost 1 5 R Wik 3: #ah | Wik 4: W | Test5:
ﬁtgﬁ;‘” e il e.st ) Test 2: Thermal | Test 3: Vibration | Test 4: Shock | External
FE Bkt Ik Altitude test Short
' Mass | Ocv | simulation -
g : _ Circuit
Samole No prior to | prior to R P e e —
PIETO 1 test | test | oo (UKL | oa | HUREC | pao | B | o | UK | RRSE
(kg) V) BUK Chan R Change R Change BK Change| Max
Mass 91 Mass N9€ | Mass N9€ | Mass g :
loss er;\tlo loss raé/tlo loss raé/tlo loss r;(a)/tlo Temp.
(0/0) ( 0) (0/0) ( 0) (0/0) ( 0) (0/0) ( 0) ( C)
WN2407690 | 56 5481 5333 |0.025 | 99.85 | 0.053 | 99.23 | 0.018 | 99.75 |0.000| 99.81 | 57.4
91001-1-B01
WN2407690
910011802 | 28550 | 5332 |0.000|100.00|0.063 | 99.12 | 0.000 | 100.00 [ 0.011| 99.68 | 57.6
WN2407690
910011803 | 28:549 | 5333 |0.000| 99.77 | 0.056 | 99.00 | 0.011 | 100.00 |0.000 | 100.00 | 57.7
o |28.552 | 53.24 |0.014 |100.00 | 0.070 | 99.25 | 0.000 | 100.00 | 0.000 | 100.00 | 57.5

%7 | Remark:
WA =D 4 MRE S el CHER O, BRI E KR, FEHRRNT 0.1%.
Test 1-Test 4: Test sample no leakage, no venting, no disassembly, no rupture and no fire, Mass loss <<0.1%.
M 5 MR A e AN 170 °C, R ikI R b ke f5 6 /NN efidfe . o, oK.

Test 5:Test sample shell temperature does not exceed 170°C and there is no disassembly, no rupture and no
fire within six hours after this test.

i 1% Tel: 0769-26266126
Huhik: )T ARAR AR SE TR L B DR 9 5 6 Ak 101 &
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K25 5/ Testing Results

% 2: W% 6/ Table2: T.6 P
Of&d7 / Impact M#FHE / Crush
—— Ep———

Fri%i = Sample No. ocvﬁ;?i?ut? Est (V) 8uﬁacf£2imt;ﬁ§ractlre(°c:) Riﬁﬁ\lts
WN240769091001-1-CO1 3.284 23.3 P
WN240769091001-1-C02 3.283 23.4 P
WN240769091001-1-C03 3.290 23.3 P
WN240769091001-1-C04 3.292 235 P
WN240769091001-1-C05 3.287 23.3 P
WN240769091001-1-C06 3.292 23.3 P
WN240769091001-1-C07 3.291 23.6 P
WN240769091001-1-C08 3.289 23.4 P
WN240769091001-1-C09 3.290 23.7 P
WN240769091001-1-C10 3.291 23.3 P

#%3¥ | Remark:

MR S AN ST AN 170 °C, ERI A2 56 f5 6 /NN N e A . Tohi,

Test sample shell temperature does not exceed 170°C and there is no disassembly, no rupture and no fire

within six hours after this test.

ToHE K
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K25 5/ Testing Results

# 3: W3R 7 L7 / Table3: T.7 Overcharge -

7L HLHE Charge voltage (V) -

7L HLHEIL Charge current (A) -

B b G 5 PRI AT LR 4 5. Results
Sample No. OCV Prior to test (V) -

&3 | Remark:
TR AR B I R T AR EG J5 7 RN T, oK.

Test sample did no disassembly and no fire during the test and within seven days after the test.

Jiw 1IN\ Y &

i 1% Tel: 0769-26266126 4 E-mail: admin@weinengtesting.com.cn 4k Web: www.weinengtesting.com.cn
Hdik: AR R SENTAA L OB 9 5 6 M 101 & W% Page No. 19/23

Add: Room Minus 101, Building 6, No.9 Xincheng Road, Songshan Lake Park, Dongguan, Guangdong, China



%5 | Report No.:WN240769091001-101

K25 5/ Testing Results

F 4: K 8 FEHIHE | Table4: T.8 Forced discharge P
R | SITRIE % gy | SRR %
sample No. | OV P?\c/))r totest| ol sample No. | OV PE'\‘/’; totest]  Results
e ww | e weesmr| ww |
MESE | o | e || om | -
RS ame | e | o |
SRS e | e Moo o |
s emo | e [Memse aw |
e e | e | o |
s e | e [Memse aw |
TS| 7 o [Teee | aw |
e e | e | o |
e e | e [Memsy| aw |

£3F | Remark:

MR i e g I R AR5 7 RN TEE, ToilE K.

Test sample did no disassembly and no fire during the test and within seven days after the test.

i 1% Tel: 0769-26266126
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¥ B Frl Sample Photos

A 2 4 T H BRI TE Picture 2 Side view of Li-ion Battery Module
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¥ B Frl Sample Photos
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Solavita

Product Model

L

SWR2.56-H1

Cell Type

LiFePO4

Rated Capacity

50Ah

Nominal Voltage

51.2V

Total Energy

2.56kWh

Working Voltage Range

44 8-57.6 V

Max. Current

50 Adc

DoD

90%

Operating Temperature

-10°c~50'C

Protection Class

Ingress Protection

P65

Battery Designation

IFpP41/150/102[165]M/-10+50/95

B 4 41 B T HihA74% Picture 4 Label of Li-ion Battery
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=B
Statement

1. ARSI = AR R 2= MEFEA A EMSE, SIREPMIEREEATT, BF/MRENER
BRAh o 25 708 BT 4 A S R i 4 R A AP 1 Tt .
The laboratory guarantees the scientificity, accuracy and impartiality of the test, and is
responsible for all the information in the report, except the information provided by the
customer. The customer is responsible for the impact of the information provided on the
validity of the results.

2. RIFEBRBINE CMA FrE RIS, A H A X4 2 BIE B E R .
The report without China inspection body and laboratory Mandatory Approval (CMA) mark
has no effect of proving to the society.

3. WA CNAS A A fniR I, “Se"ArbnvE I H AR N E Rl A .
For the report with CNAS mark, the items marked with "Y%" are not within the accredited
scope.

4. RIRERETLR, TRMAAAE N AR F TR, R0 w5k & B &8l dk & & H & B
This report is invalid if it is altered, without the signature of the testing and approval
personnel, or without the “inspection and testing dedicated stamp” or test report stamp.

5. EIERE M RRI, Bl A0 g R AU 2 R A R
The test data and results are only valid for the tested samples provided by the customer.
6. KA = BmFEE, AT EHARS.
This report shall not be partially reproduced without the written permission of the laboratory.

7. WA ARG AU, ATAERRIRE S 30 RN R ASEE SRR, BmHA T2,

Any objection shall be raised to the laboratory within 30 days after receiving the report.

1R 4R
--END OF REPORT--
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